Exploded view/parts list are subject to change at any time without notice. (As of Oct.2019)

|
Exploded View/Parts List

A CAUTION

® Users should never perform disassembly of the tool.
This illustration is for reference only.
For repair or replacement of the tool, request service from the retailer where you purchased the tool or the
nearest NITTO service member store.

H»
<)
sV

®

64

*1 indicates a consumable item, *2 indicates a commercial item. Parts inside ( ) are components of the above assembly.

No. Part No. Part name Qty No. Part No. Part name Qty
1 TB10548 | Bracket Ass'y 1set 37 | TQ15436 | Belt Cover 1
(2) | (TA99155)| Idle Pully 10 Sub Ass'y 1set 38 | TQ15444 | Valve Bushing 1
(3) [(TP14455)| Countersunk Head Screw 2X5 1 39 | TP14604 | O-ring S-10 1
(4) [(TP12431)| Idle Pulley Shaft 10 1 40 | TQ15440 | FR Valve 1
(5) [(TP02154)| Hex. Socket Set Screw 3X6 1 41 | TQ15441 | O-ring S-12.5 1
(6) |(TP0O0155)| Countersunk Head Screw 3X8 1 42 | TQ15442 | Spacer 10X15.8X1.2 1
(7) [(TP14761)| Bracket 10 1 43 | TQ15443 | Internal Retaining Ring C-16 1
(8) |(TP14763)| Spring 0.9X7.5X6.5 1 44 | TP04067 | O-ring S-4 1
(9) |(TP14798)| Spring Pin 3X10 AW 1 45 | TB10551 | Valve Main Body Ass'y 1set
(10) | (TQ14673)| Tension Bar 10 1 *2| | (46) | (TQ06958)| O-ring S-26 1
(11) [(TQ15433)| Spring 0.8X4.2X40 1 (47) |(TQ15156) | Dowel Pin type A 3x8 1
12 | TQ15435 | Guard Insert 1 (48) | (TQ12723)| Valve Bush 1
13 | TB10549 | Offset Bracket Ass'y 1 set (49) |(TQ15446)| Label OFF 1
14 | TQ15464 | Washer M5 5.3X10X1.0 1 (50) | (TQ15445)| Valve Main Body 1
15 | TQ14669 | Key Bolt 10 1 51 | TA9A990 | Valve Stem Ass'y 1set
16 | TQ14668 | Spring 0.5X8.5X7 1 52 | TP11997 | O-ring ks-7 1
17 | TQ14666 | Push Button 10 1 53 | TP14601 | Valv Cap 1
18 | TQ14667 | Push Button Cap 10 1 54 | TP03695 | Internal Retaining Ring C-12 1
19 | TP02139 | Hex. Socket Set Screw 4X6with Cone Point | 1 55 | TQ15448 | Spring 1.2x25.5x25 1
20 | TQ15437 | Cover Cap 1 56 | TQ15447 | Valve Ring 1
21 | TB10650 | Housing Ass'y 1 set 57 | TQ11497 | Charge Nipple 1
[ (22) [(TQ15424)] Housing 1 58 | TQ15450 | Muffler 1
| (23) [(TQ15595)| Label Model BB-10B 1 59 | TQ15449 | Hose Holder 1
*1 *2| 24 | TQO07225 | Ball Bearing 6952Z 1 63 | TQ15593 | Nut for thin type M6x0.75 1
25 | TQ07198 | End Plate A 1 64 | CP28152 | O-ring JASO-1012 1
26 | TQ15429 | Cyilinder 1 60 | TQ04367 | Exhaust Hose 1
27 | TP04225 | Spring Pin 2X4 AW 1 61 | TB08130 | Charge Hose J Ass'y 1set
*1 28 | TB10575 | Blade Ass'y (5pcs/set) 1 set *1 62 - Abrasive Belt Z #100X10 1
29 | TQ15428 | Rotor 1
30 | TP06322 | Spacer 8X11X3 1 Standard Accessories
31 | TQ15432 | End Plate B 1 No. | Part No. Part name Qty
* *2| 32 | TQ15594 | Ball Bearing 698ZZ NTN 1 TP14797 | Hex. Socket Screw Key 1.5 1
33 | TQ15438 | Lock Screw 1 - Abrasive Belt Z #120X10 1
34 | TQ15439 | Drive Pulley 1 *1 62 - Abrasive Belt Z #180X10 1
*2| 35 | TQ15509 | Hex. Nut M6 1 - Abrasive Belt Z #240X10 1
36 | TQ10712 | Decorative Screw 1 TQ15596 | Instruction Manual 1

TQ15596-0



